
INDUSTRY DAY 2024 – DAY 1
Giant Mine Remediation Project (GMRP)

Parsons’ Main Construction Manager (MCM) Team
November 19, 2024



TRADITIONAL TERRITORY 
ACKNOWLEDGEMENT
Parsons acknowledges that the Giant Mine is located in Chief Drygeese Territory. From time 
immemorial, it has been and is the traditional land of the Yellowknives Dene First Nation. The 
Giant Mine Site is also within Mǫwhì Gogha Dè Nı̨ı̨tłèè (boundary from the Tłı̨chǫ Agreement) 
of the Tłı̨chǫ government and on the traditional homelands of the Indigenous Métis of the 
North Slave Métis Alliance. 

2



PURPOSE OF 
INDUSTRY 
DAY

3

Parsons, as the Main Construction Manager (MCM) for the 
Giant Mine Remediation Project (GMRP), is acting as the 
[...]
misses/hazard identifications. Parsons is driving a culture of transparency 
between the MCM and all subcontractors that work at the Giant Mine site. 
Having an open door to work with everyone and the community environment. 

3. Risk assessments are key to addressing hazards that come up on site to make 
sure there is a joint effort/collaboration with everyone that comes through the 
gates at the Giant Mine site. Risk assessments may include Parsons, 
subcontractors, PSPC, CIRNAC, and others specific to what needs to be 
addressed.



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

31

Medical monitoring program. An industrial hygienist has been added to the Parsons’ health 
and safety team. They are focused on adding more training/detailed reporting and more 
engagement with all subcontractors on exposure to arsenic and how to keep all workers’ 
health and safety as a top priority. All potential exposures at the Giant Mine site have been 
addressed through the expertise of the new hygienist.

Through the combined efforts at the Giant Mine site with everyone contributing to keep 
workers safe from arsenic trioxide, these efforts are reflected in these numbers. There is 
more to be done as we aim for zero exceedances and continuous improvement. 

Year Year 2024 (to date) Year 2023 Year 2022

Exceedances 0.7% 1.3% 4.5%

Warnings 3.3% 5.7% 12.7%

Creatinine issues 7.6% 9.9% NA

Total number of tests 2105 2951 2493

Annual performance review. Ongoing reduction in numbers when compared to previous years. 

• Trend analysis and statistics, data-
driven decisions

• Coaching for investigations, root cause 
analysis

• Sharing expertise and lessons learned 
across projects and subcontractors

 Risk assessments led by subcontractors, 
reviewed by Parsons 

 Improved understanding of diet-exposure 
against work-exposure

 New orientation to better reflect site 
realities



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

32

Hazardous and other identified nonroutine work requires a permit 
authorization from the Parsons’ CWP manager or designate to confirm 
that all prework planning and documentation has been completed. 
Permitted activities include, but are not limited to, the following:
 Confined space – work and access
 Live line break
 Hot work – welding, cutting, and brazing
 Ground disturbance
 Working on/near equipment with stored energy, e.g., electric or 

hydraulic equipment
 Lockout/tag-out (LOTO)
 Blasting – surface and underground
 Cranes, hoists, and lifts – cranes and rigging
 Hoisting with equipment – zoom booms, excavators, etc.
 Working at heights
 Other nonroutine work

Permit to Work (PTW)



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

33

1. Hazard Identification
a. All hazards will be identified, and the risk assessed, for the proposed scope 

of work, including conflicting activity hazards, workplace environmental 
monitoring (e.g., confined space, hot work, etc.), and control measures for 
work that will last longer than one shift.

2. Control Measures Implemented
a. All necessary control measures for the safe completion of work are 

completed and documented on the associated standard operating procedure 
(SOP) related supporting documentation: job hazard analysis (JHA)/job safety 
analysis (JSA) field level risk assessment (FLRA), and the PTW.

b. Permit receiver confirms or verifies that all control measures are 
implemented before work starts.

3. Simultaneous Activities
a. Activities inside and adjacent to the work zone are identified, e.g., interface 

between work parties, work areas, etc.
b. Identified activities are managed or mitigated to eliminate conflict. 

4. Communication
a. Permit receivers will communicate the requirements of the permit and 

associated supporting documents to the workers conducting the work.
b. Work will not proceed until all workers on the job confirm they understand 

the PTW requirements by signing the permit.
c. The original permit and supporting documents (e.g., JHA/JSA, SOP related 

documents, etc.) will be posted at the worksite or Parsons’ agreed to central 
location.

Permit to Work (PTW) 
(continued)



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

34

5. Validation
a. Once the permit receiver has confirmed that all hazards have been identified 

and supporting documentation completed, the PTW is presented to the 
permit issuer for verification and authorization.

b. Permit issuer reviews the documentation and verifies that all controls, e.g., 
LOTO, ground disturbance checklist, etc., are in place.

c. Permit receiver signs the PTW to confirm all controls are in place; permit 
issuer signs the PTW to confirm that the work is authorized to start.

d. Permit receiver reviews the PTW and supporting documentation with the 
workers conducting the work and then they sign  the permit to acknowledge 
they have reviewed the documents and understand the conditions.

6. Duration
a. The PTW is valid for one shift unless otherwise approved by Parsons’ permit 

issuer and Parsons’ safety, health, and environmental (SH&E).
b. If the work continues for longer than one shift, the PTW will be revalidated by 

the original permit issuer or a new PTW issued.
c. PTWs that are planned to last longer than one shift will have a formal risk 

assessment performed to identify risks and controls associated with the 
duration of the work.

Permit to Work (PTW) 
(continued)



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

35

7. Management of Change
a. When the work scope or circumstances change, e.g., new hazards, change in 

work activity, change in environment, the work will stop immediately and the 
PTW will be returned to the permit issuer.

b. Work may restart once the changes have been identified, mitigated, or 
eliminated and the permit issuer and permit receiver resign the PTW.

c. Workers must be made aware of the changes and any new procedures 
implemented.

8. Emergency Situations
a. In the event of an incident or emergency, all work will be made safe and work 

stopped. The PTW will be invalid until the permit issuer revalidates or 
reissues the PTW. 

9. Closeout
a. When work is complete or there is a requirement to close the PTW, the 

permit issuer will ensure that the worksite is left in a clean and safe state 
and that any remaining work is identified with a process implemented to 
manage the work and return the PTW and supporting documentation to the 
permit issuer who confirms that the work area is safe and clean and both 
parties sign the PTW to close the permit.

Permit to Work (PTW) 
(continued)



SAFETY, 
HEALTH, AND 
ENVIRONMENT 

36

10. Documentation and Reporting
a. Completed PTW and supporting documentation must be returned to Parsons’ 

SH&E and retained electronically for a period of one year; email a copy of 
completed permits to GiantMineSafety.Parsons@parsons.com.

b. Parsons’ location for electronic files with be SharePoint, Environmental 
Health and Safety > Permit to Work Authorizations.

Permit to Work (PTW) 
(continued)

If a reportable incident/dangerous occurrence takes place under a 
permit, the original permit and supporting documentation will 

accompany the investigation and a copy filed for the project record.

mailto:GiantMineSafety.Parsons@parsons.com
https://parsons365.sharepoint.com/sites/GMRProject/Blasting%20permits/Forms/AllItems.aspx
https://parsons365.sharepoint.com/sites/GMRProject/Blasting%20permits/Forms/AllItems.aspx


SAFETY, 
HEALTH, AND 
ENVIRONMENT 

37

1. Blasting and explosives are an integral part of mining. Blasting will be conducted 
to level areas for new facilities and to create access to on-site materials for road 
maintenance. In 2024, blasting started to prepare for the WTP. This will continue 
for the next season.

2. As the volume of work, personnel, and equipment on site increases, Parsons will 
continue to use our Traffic Management Plan. Not only to keep people safe, but 
to improve efficiencies to workflow. This has been very effective in 2024 to 
maintain a controlled flow of traffic and minimize incidents. There has been 
more engagement as a night-shift traffic supervisor and flaggers were added in 
2024. 

3. Site security is maintained by having controlled access to the gated access 
points and security patrols to ensure the safety of personnel on site. More site-
specific training; stench gas release, fire water pump. Any emergency response 
goes through site security and they maintain controls as directed by Parsons. 
Radio frequency identification (RFID) became fully functional in September 
2024. This only allows personnel that have an electronic card key access to 
enter and exit gates at Giant Mine. This gives Parsons a quick response to an 
emergency by having instant access to the head count on site. Faster response 
eliminates potential risk to personnel.



BREAK



WATER TREATMENT PLANT OPERATION

Sensitive / Confidential / Proprietary 39



Operation and maintenance of the new Water 
Treatment Plant (WTP) currently being constructed 
on site.
WTP operation will run 24/7, year round, and will 
need to be staffed accordingly. 
This package will also include operation and 
maintenance/property management of the 
following:

 Biomass building, heating the WTP
 Mine wells, drawing from the mine pool for treatment
 Raw water and outfall pipelines
 Sludge management

40

WATER TREATMENT PLANT OPERATION
CWP Overview 



The primary goal of the WTP is to manage the water level of the underground mine pool 
below arsenic trioxide storage areas. The WTP will be operational until the arsenic trioxide 
contamination has been fully remediated.
The WTP has been classified as a Class III WTP.
It will operate under the Water Licence MV2007L8-0031.
The new WTP will replace the existing Effluent Treatment Plant (ETP), though the ETP will 
remain on site for the first year of WTP operation.

41

WATER TREATMENT PLANT OPERATION
CWP Overview 



The WTP was designed for an average flow of 20 L/s, with a minimum of 10 L/s and peak of 
30 L/s.
Influent water will be pumped up from two wells located in the Giant Mine complex. The 
expected influent and treated effluent concentrations are:

WTP effluent must meet several effluent quality criteria (EQC) outlined in the Water Licence. 
Of note, the arsenic must meet Guidelines for Canadian Drinking Water Quality (GCDWQ).

42

WATER TREATMENT PLANT OPERATION
Highlights of Scope – Flow and Water Quality 



The WTP will use the following chemicals for treatment:
 Hypochlorite
 Ferric sulphate 
 Hydrated lime 
 Polymer
 Carbonic acid
 Sodium bisulphate
Supply of the chemicals will be the responsibility of the WTP operator. 

43

WATER TREATMENT PLANT OPERATION
Highlights of Scope – Chemical Use



Waste sludge is produced during coagulation/flocculation. Sludge collected from the bottom 
of the clarifier is combined with a lime slurry and recirculated to the reaction tanks. Excess 
sludge is directed to a filter press for dewatering.
Arsenic media that is spent is added to the dewatered clarifier sludge and hauled to the 
Non-Hazardous Waste Landfill (NHWL) on site.
The WTP operator will be responsible for trucking and placement of sludge from the WTP 
into the sludge cell of the NHWL.

44

WATER TREATMENT PLANT OPERATION
Highlights of Scope – Sludge Management



45

WATER TREATMENT PLANT OPERATION
Highlights of Scope – Process Flow



WATER TREATMENT PLANT OPERATION

Start End
Request for proposal Q3 2025 Q4 2025

Start of operations Q1 2026 TBD



QUESTIONS?



COARSE GRAIN BORROW

48



A design-bid-build package: Development of on-site quarry, production 
of aggregate of different gradations as per agreement, and 
stockpiling and supplying within the stipulated time frame.

Potential on-site quarries for development:

 Northwest Pond 1 and 2

 North Pond

 North Pond Spillway

 Northwest Pond 3

 Brock

The aggregate produced from on-site quarries will be used to meet 
other project requirements, e.g., tailings cover, pit cover, backfill, and 
other uses.

Aggregate used in areas is subject to surface runoff criteria, e.g., 
engineered covers on pits and TCAs addressed as specialized 
construction use whereas the aggregate used for site-wide remediation 
applications including, but not limited to, freeze and drill pads, laydown 
areas, roads, berms, and dam maintenance addressed as general 
construction use.

COARSE GRAIN BORROW



1. Removal of vegetation, overburden, and contaminated 
soil.

2. Removal of existing infrastructures and debris within 
quarry development area.

3. Reduction of visual effect during development.

4. Implementation of suitable measures to minimize the 
effect of noise and dust outside the quarry.

5. Awareness of nearest water body and take necessary 
water runoff control measures.

6. Tapping off overhead power source and establish power 
network from portable transformer (Owner supplied) to 
power bank which will be installed by the subcontractor.

7. Development of surface water collection system during 
quarry development.

COARSE GRAIN BORROW
Highlights of Scope



1. Establishing blasting sequence and potential blasting 
patterns to keep up necessary production.

2. Maintaining access roads within the battery limit for the 
movement of equipment and aggregate.

3. Aggregate processing facility arrangement .and 
installation of necessary equipment and infrastructures.

4. Placement of weighing scale and monitor production.

5. Stockpiling aggregate products by gradation and material 
classification and surveying stockpiles to control 
inventory..

6. Regrading final borrow ground surface and stockpiling 
locations to prevent ponding water.

Highlights of Scope

COARSE GRAIN BORROW



Estimated annual production requirements, which includes different 
gradations and quantity of production.

Year Estimated Demand
(Cubic Metres)

2026 150,000

2027 300,000

2028 300,000

2029 300,000

2030 600,000

2031 600,000

2032 600,000

2033 600,000

2034 450,000

2035 450,000

Total 4.35 Million

COARSE GRAIN BORROW



1. Stockpiling different gradations of aggregate at 
different locations and operating as supply centers for 
other packages.

2. Establishing a dynamic stockpile management and 
inventory control so that demand versus production can 
be closely monitored.

3. Variation of demand time to time based on the progress 
of other activities.

4. Producing and storing of aggregates used much later in 
the project may lead to space management challenges.

5. Aggregate processing areas have already been identified 
to accept and process blast rock material from rock 
quarries and produce aggregate, stockpile, and 
manage as required.

6. Testing of products to validate geochemical 
requirements.

Special Considerations

COARSE GRAIN BORROW



Strategy

COARSE GRAIN BORROW

Estimated gradations and volumes:
 300 mm aggregate: 1.5 million m3

 80 mm aggregate: 400,000 m3 

 25 mm aggregate: 750,000 m3 



COARSE GRAIN BORROW

Start End

Request for proposal Q2  2025 Q3 2025

Construction Q2 2026 Q1 2037



QUESTIONS?



SUMMARY AND FUTURE CWPS



2025 CWPs
 Highly Arsenic Contaminated Soil 

Washing and Chamber 15 Backfill 
 Prequalification February 2025
 RFP August 2025

 Coarse Grain Borrow
 RFP Q2 2025

 WTP Operation
 RFP Q3 2025

 Earthworks Remediation
 Prequalification July 2025
 RFP December 2025

OVERVIEW 2025

Note: All dates and scopes of work subject to change.



 Northwest Pond Tailings Area Rehab and 
Northwest Pond Spillway
 Prequalification February 2026
 RFP October 2026

 Baker Creek (Reach 4, Reach 5, and Reach 
6) and Dam B2 Raise 
 Prequalification February 2026 
 RFP October 2026

 Demo and Debris – All Other Areas
 Prequalification February 2026
 RFP October 2026

 B1 Pit Backfill
 Prequalification February 2026
 RFP October 2026

 Northwest Pond Tailings B4 Pit
 Prequalification February 2026
 RFP August 2026
 10-year CWP

 Communication and Cell Towers
 Prequalification February 2027
 RFP October 2027